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Option Group Graphic Film Card Date

WM6036-01 08.07.1 wm601gn K38 31-MAR-97

Engines GTA38, K38, KTA38GC CM558, QSK38 CM2150 K106, QSK38 CM2150 MCRS, QSK38 CM850 MCRS

SMALL | MEDIUM | LARGE
 

Cart Ref No Part Number Part Description Required Remarks

View My Cart

  WM6036-01 Water Transfer Tube  Water transfer tubing,...(More)

     inclusive of vee cavity heat

     shield(s) for top center
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     mount, wet turbine housing,

     or water-cooled bearing

     housing engine.

1 206709 Water Transfer Tube 5  

2 3028291 O-Ring Seal 22  

3 205976 Retaining Ring 1  

4 3002956 Water Transfer Tube 1  

5 205059 Plain Washer 2 3/4 Inch.

6 206028 Socket Head Cap Screw 2 3/4 - 10 X 2 1/4 Inch.

7 3051793 Turbocharger Support 2  

8 S 188 C Hexagon Head Cap Screw 16 1/4 - 20 X 1/2 in.

9 S 600 Lock Washer 31 1/4 in.

10 146157 Plain Washer 16 1/4 in.

11 3393644 Heat Shield 1  

12 3393645 Heat Shield 1  

13 3393646 Heat Shield 1  

14 3633750 Heat Shield 1  

15 3633754 Heat Shield 1  

16 3633758 Heat Shield 1  

17 3393647 Heat Shield 1  

18 3393648 Heat Shield 1  

19 3393649 Heat Shield 1  

20 3633762 Heat Shield 1  

21 3633766 Heat Shield 1  

22 3633770 Heat Shield 1  

23 S 145 Hexagon Head Cap Screw 4 1/2 - 13 X 1 1/4 in.

24 3897973 Heat Shield Bracket 1  

25 S 610 Lock Washer 4 7/16 in.

26 S 622 Plain Washer 4 3/8 in.

27 103023 Hexagon Head Cap Screw 4 7/16 - 14 X 1 in.



28 3010596 Captive Washer Cap Screw 8 3/8 - 16 x 1 1/4 in.

29 3628902 Plain Washer 8  

30 3866376 Heat Shield Bracket 1  

31 3628604 Pipe Plug 2 1/8 - 27 X 0.3 in.

32 3866378 Heat Shield 1  

33 3393051 Heat Shield 1  

34 S 114 Hexagon Head Cap Screw 15 1/4 - 20 X 3/4 in.

35 70709 Plain Washer 15 1/4 Inch.

36 S 107 Hexagon Head Cap Screw 2 5/16 - 18 X 3/4 in.

37 S 626 Plain Washer 2 5/16 in.

38 556411 Socket Head Cap Screw 8 3/8 - 16 X 7/8 Inch.

39 3036460 Spring Washer 21 M10

 40 3175545 O-Ring Seal 10  

41 106143 O-Ring Seal 4  

42 3897256 Water Transfer Connection 4  

43 3897242 Water Transfer Tube 1  

44 3897250 Water Transfer Tube 1  

45 3897246 Water Transfer Tube 1  

46 3897253 Water Transfer Tube 1  

47 S 102 D Hexagon Head Cap Screw 2 3/8 - 16 x 3 in.

48 S 103 D Hexagon Head Cap Screw 4 3/8 - 16 x 1 1/4 in.

49 S 105 Hexagon Head Cap Screw 2 3/8 - 16 X 3 1/2 in.

50 60985 Plain Hose 1  

51 3049368 Connection Gasket 1  

52 3050944 Flange Gasket 1  

53 3055710 Water Bypass Tube 1  

54 3633972 T-Bolt Clamp 2  

55 3629722 Water Transfer Tube 2  

56 S 109 Hexagon Head Cap Screw 1 3/8 - 16 x 7/8 in.



57 3054519 Tube Brace 1  

58 3629986 Water Transfer Tube 1  

59 3629723 Water Bypass Tube 1  
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